Patient Medication List Pharmacy Department, My Hospital Patient EXAMPLE MRN 1234567 DOB: 12/03/56 Date: 16/07/2021

				Daily time table					
Name of medicine	Brand names	Used for	Directions	Morning	Noon	Evening	Bedtime	Change	Comments
Perindopril arginine	Coversyl	Treating	Take					unchanged	
10mg tablet	Prexum	high blood pressure	1 tablet in the morning.	1					
Pantoprazole 20mg	Somac	Treating	Take	2				increased dose	To be reviewed by GP
tablet	Salpraz	heartburn	2 tablets in the morning.						after 1 week.
Aspirin 100mg tablet	Astrix	Preventing	Take					unchanged	Take with breakfast
	Cardiprin	stroke and	1 tablet in the morning.	1					
	Cartia	heart attack							
Metformin 500mg tablet	Diabex Diaformin	To control amount of sugar in the blood	Take 1 tablet in the morning 1 tablet at noon And 1 tablet in the evening.	1	1	1		unchanged	Take during or immediately after food
Glyceryl trinitrate	Transiderm-	Treating	Apply					unchanged	Apply to hair free area
5mg/24 hours transdermal patch	Nitro 25 Nitro-Dur	chest pain	1 patch in the morning And remove at night.	Apply			Remove	J	of chest or upper arm
Paracetamol 500mg	Panadol	To reduce	Take	Take:		unchanged			
tablet	Panamax	pain	2 tablets every 4 to 6 hours	rs 2 tablets every 4 to 6 hours when needed for pain.					
			when needed for pain. Do NOT						
			take more than 8 tablets in a						
			day.						

The following medicines were CEASED. Do not take these medicines without further advice.

Name of medicine	Brand names	Date ceased	Explanation
Meloxicam 15mg tablet	Mobic	10/07/2021	Making heartburn worse
	Movalis		

Allergies and adverse drug reactions

Date	Medicine/causal agent	Reaction			
	No known drug allergies or adverse drug reactions				



Patient Medication List

Allergies:

No known drug allergies or adverse drug reactions

Patient Information:

EXAMPLE, Patient MRN: 1234567

Date of Birth: 12/03/1956

Admission Date and Time: 10/07/2021 13:22

	What	How much	When	Why	Instructions
New candesartan (Atacand 8 mg oral tablet)		1 tablet(s) taken by mouth	Daily in the morning	IHD (Improve heart function)	Replaces Coversyl (perindopril) tablets
New	paracetamol (Panamax 500 mg oral tablet)	1 tablet(s) taken by mouth	FOUR times a Day as needed for fever/pain		Do not take more than 8 in 24 hours
New	trimETHOPRIM (Alprim 300 mg oral tablet)	1 tablet(s) taken by mouth	Daily at night	Urinary Tract Infection	
Changed - Dose decreased	metoprolol (metoprol 50 mg oral tablet)	1 tablet(s) taken by mouth	TWICE a day	Hypertension (High blood pressure)	Same as Minax
Unchanged	aspirin (Cartia 100 mg oral enteric tablet)	1 tablet(s) taken by mouth	Daily in the morning (with or after food)	Stroke prevention	Swallow whole. Do not crush or chew tablet.
Unchanged	atorvastatin (Lipitor 40 mg oral tablet)	1 tablet(s) taken by mouth	Daily in the morning	High Cholesterol	
Unchanged	tamsulosin (Flomaxtra 0.4 mg oral modified release tablet	1 tablet(s) taken by mouth	Daily in the morning	Prostate	Swallow whole. Do not crush or chew tablet.

Stopped Medications

	What	How much	When	Comment
Stop taking	perindopril (coVERSYL 5 mg oral tablet)	\ /	Daily in the morning	Stopped because of a dry cough

Additional Information:

If you have any questions please contact the Pharmacy Department to speak to a pharmacist at MyHospitalon (0291234567)

Prepared By: One Medmo (MED Medical Officer) Date Prepared: 16/07/2021 10:30

Signature: OM

The information enclosed (and any accompanying documents) is confidential and may be legally privileged. If the reader of this document is not the intended recipient you are notified that any use, disclosure, copying or distribution of the information is prohibited. If you receive this document/information in error please contact the issuing facility immediately.

Date printed: 16/7/2021 14:55



Patient Medication Summary Pharmacy Department, My Hospital For Patient EXAMPLE

Date: 16/07/2021 MRN: 1234567

PRODUCT DESCRIPTION	BREAKFAST	LUNCH	TEA	BEDTIME	COMMENTS
CYCLOSPORIN (NEORAL) 100MG	1		1		Unchanged. To prevent graft or organ rejection.
CAPSULES					
MYCOPHENALATE (CELLCEPT) 250MG CAPSULES	3		3		Unchanged. To prevent graft or organ rejection. Do not crush tablets. Can be taken with or without
					food.
GLICLAZIDE MR (APO-GLICLAZIDE MR) 30MG TABLETS	1		1		Unchanged. To control blood sugar. Take with or immediately after food.
WARFARIN (COUMADIN) 1MG,			See 'comments'		Dose changed. Current dose at 16/10/2013 is 5.5
2MG, 5MG TABLETS					mg in the evening. Dose to be adjusted by GP on 21/10/2013.
PARACETAMOL (PANADOL OSTEO) 665MG TABLETS	2	2	2		Unchanged. To reduce pain.
SIMVASTATIN (LIPEX) 80MG TABLETS				1	Unchanged. To lower cholesterol
The following medicine was CEASED. Do not take this medicine without further notice: AMLODOPINE (NORVASC) 5mg					CEASED as causing dizziness. GP to review need at next visit.
No known allergies or adverse drug reactions.					

Please bring this chart with you to each visit to your Doctor, Pharmacist, Dentist or other Health Care Professional Prepared by: Sue Smith

